



20255

Parts List

Ref	Class	Part	Description	Qty	Comment	Footnote
1		12430A 4	SENSOR ASSEMBLY	1		
2	10	48409	SCREW, (#10-16 x .625)	1		
3		41470A11	WARNING MODULE ASSEMBLY	1		
4	12	38833	WASHER	3		
5	10	69020	SCREW, (#10-32 x .875)	3		
6		815698	OIL PUMP	1		
7	10	32228	SCREW, (#10-32 x .625)	1		
7	10	41507	SCREW, (#10-32 x 1.120)	1		
8		19385 6	LINK	1		
9	23	41429A 2	BEARING ASSEMBLY	1		
10	43	12726	DRIVEN GEAR	1		
11	32	43016 25	TUBING, (8.00 Inch)	1		
12	22	42425	TEE	2		
13	32	99127109	FUEL LINE, (57.00 Inches Bulk)	3		
14	1257	8742 1	TANK	1		
15	36	43298A 2	CAP ASSEMBLY	1		
16	25	11332	O-RING	1	(NEW DESIGN)	
16	27	11009	GASKET	1	(OLD DESIGN)	
17		43295A 5	ADAPTOR HOUSING ASSEMBLY	1		
18	25	11332	O-RING	1	(NEW DESIGN)	
18	27	11009	GASKET	1	(OLD DESIGN)	
19	32	99802	TUBE	1		
20		NLA	No Longer Available, Quick Discon	1		
21	32	99439	HOSE, (114.00 Inches)	1		
22	21	43278	FITTING (CRANKCASE)	1		
24		99443 3	OIL RESERVOIR	1		
25	10	69020	SCREW, (#10-32 x .875)	3		
26	12	42118	WASHER	6		
27	25	42117	GROMMET	3		
28	23	42116	BUSHING	3		
29	32	43017 36	TUBING	1		
30	36	43300A 9	CAP ASSEMBLY	1		
31	27	43307	GASKET	1		
32		99022A 1	FLOAT ASSEMBLY	1		
33	11	99265	PUSHNUT	1		
34	54	41582 1	CLAMP (SMALL)	2		
35	54	41582 3	CLAMP (LARGE)	2		
36	32	99127109	FUEL LINE, (57.00 Inches Bulk)	1		
37	22	42425	TEE	1		
38	32	90729 25	HOSE	1		
39	32	99127109	FUEL LINE, (57.00 Inches Bulk)	1		